
MDF10 for 
eSILEX

MDF09 for 
eSCULTURA/eSPEEDER
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No. Item No. Item Detail information Pieces Torque 
Nm

1 A 2 1 3 6 0 0 0 0 1 7 MOUNT for bottle cage 1

2 A 2 2 9 8 0 0 0 1 8 5 SCREW M5x0.8 L10mm 2 3~5

3 A 2 2 9 8 0 0 0 1 4 5 SCREW M5x0.8 L20mm 1 3~5

4 A 2 3 1 1 0 0 0 1 2 0 RD-HANGER DH-074 for MTB-RD 1

4 A 2 3 1 1 0 0 0 1 1 9 RD-HANGER DH-072 for ROAD-RD 1

5 A 2 3 0 0 0 0 0 0 0 4 SCREW M3x0.5 L6mm 2 2~4

6 A 2 0 2 9 0 0 0 0 7 9 TUBE woven; L620mm for size XL 2

6 A 2 0 2 9 0 0 0 0 7 8 TUBE woven; L600mm for size M/L 2

6 A 2 0 2 9 0 0 0 0 7 7 TUBE woven; L580mm for size XS/S 2

7 A 2 1 6 1 0 0 0 1 2 2 COVER 1

8 A 2 2 9 8 0 0 0 0 69 SCREW M5x0.8 L12mm with washer 10 3~5

9 A 2 2 5 8 0 0 0 1 6 2 CABLE GUIDE for M5 fixation 1

10 A 2 2 9 8 0 0 0 1 1 9 SCREW M5x0.8 L10mm 6 3~5

11 A 2 2 5 8 0 0 0 1 6 3 CABLE GUIDE for M6 fixation 1

12 A 2 2 9 8 0 0 0 2 3 0 SCREW M6x1 L14mm with washer 1 3~5

13 A 2 1 6 1 0 0 0 0 2 1 1 CABLE GUIDE for headtube 1

14 A 2 1 9 1 0 0 0 1 8 5 HEAD SET MERIDA/VP-8158 (MH-P16/MH-P16) 1

15 A 2 3 5 0 0 0 0 9 6 2 FORK for eSILEX LITE 1

15 A 2 3 5 0 0 0 1 3 4 7 FORK for eSPEEDER LITE/eScultura LITE 1

16 A 2 0 0 2 0 0 0 1 1 4 THRU AXLE  COMP TR; L=121mm M12x1.5 TL=12mm 1

17 A 2 3 0 0 0 0 0 3 6 2 SCREW M4x0.7 L4mm 3 2~4

18 A 2 3 0 0 0 0 0 4 9 9 SCREW M5x0.8 L10mm 3 4~6

19 A 2 0 5 4 0 0 0 1 0 7 EXPANDER for fork steerer ID 23.6mm 1 6~8

20 A 2 0 2 9 0 0 0 0 6 2 TUBE woven; L170mm for size XL 1

20 A 2 0 2 9 0 0 0 0 6 1 TUBE woven; L150mm for size L 1

20 A 2 0 2 9 0 0 0 0 6 0 TUBE woven; L125mm for size S/M 1

20 A 2 0 2 9 0 0 0 0 59 TUBE woven; L105mm for size XS 1
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